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Company Name
shown on Report

bk
Address

WURTH ELECTRONICS(SHENZHEN)CO.,LTD.

DRI I b X PP AT 2% 22 5 At 22 Fil K E 1-3 2

1-3ND FLOOR, CHUANGSHIJI BUILDING, NO#22 PINGDI PUZAI
ROAD, LONGGANG, SHENZHEN

PR A0 4 i B i B BRI SR AR A
The following sample(s) and sample information was/were submitted and identified by/on
the behalf of the client

X e
P 2 75 SWRSTV
Sample Name
i
Part No. 471028268142
FE S ERUSC H B 2023.10.09
Sample Received Date Oct. 9, 2023
FE SR IN H B 2023.10.09-2023.11.23
Testing Period Oct. 9, 2023-Nov. 23, 2023
o 0 ZL 3R
Test Requested
5 WA H
No. Test Item
. KR AT AR
Solar radiation test

KGR S 05800 .
Test Result(s): Please refer to the following pages.

H#
Date

2023.11.23
Nov. 23, 2023

No.R8624374B8

L T AR X TR 999 5 5 i —
1 floor,5 building, N0.999, Ninggiao Road,
Pudong New District, Shanghai.

Complaint call:0755-33681700
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TR i
Tested Sample(s)

Mm-S FE i 24 TR RS

Sample No. Sample Name Type

A2230517149101001-1~30 SWRSTV 471028268142

s B R

Safnple Photo(s)
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Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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TATRH: KPR AR

Test Item: Solar radiation test

1. W3R & Test Equipment

314

Page 3 of 14

&2 B 5
Equipment Name Model

BAHEH RN

Calibration period

FHOBALALL 50 A
Sunlight Simulation Chamber SUN1000

2024.10.22

ER/EERUERTIRZR A

DC Resistance Tester TH2515

2024.03.12

4 2% FL LAY

Insulation Resistance Tester TTE20130385

2024.03.12

i s A X

Withstand Voltage Tester TTE20130202

2024.03.12

Hotline:400-6788-333

2. ¥ Environmental Conditions
HPE: (18~28)T; ¥@fE¥: (25~75)%RH
Temperature: (18~28)°C; Humidity: (25~75)%RH

3. A5 #E Test Standard: IEC60068-2-5:2018 Sa2;

4. MR %14 Test Condition

-a) FEATAE R 1090 WIim2(# & SAR ST BN 1120W/im?2,  ARFE BeHbs i B R H0 48 5 & 1A

#31): 1090 W/m2);

Radiation Energy: 1090 W/m?(The total radiation is 1120W/m?, adjusted to 1090 W/m?

according to the latest standards.)
-b) YeHE: 20 /hEE, WREE: 40°CR2°C;
lllumination: 20h, Temperature: 40°Cx2°C;
-c) I 4/NKF, JREE: 2532°C;
Dark: 4h, Temperature: 2542°C;
-d) ¥ J¥: 90%=10%RH;
Humidity: 90%=+10%RH,;

-e) fEFA L 25 fEFE (600 /M)

v.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-3368170

0 Complaint E-mail:complaint@cti-cert.com
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Number of cycles: 25 cycles (600 h).

-g) &% A8 Equipment performance

4TI 14T

Page 4 of 14

j‘sﬁ%z?;@% Ultra-violet B? | Ultra -violet A Visible Infra-red Total radiation
porel | msme | msmA | MR o H e
%ﬁ 300nm-320nm | 320nm~400nm | 400nm-800nm | 800nm-2450nm | 300nm~2450nm
Bandwidth
BERE ) ) 2 2 2
. 4,06W/m 70.5W/m 604.2W/m 411.2W/m 1090W/m
Irradiance
i A8 58 5 H sl
Proportion of 0.4% 6.4% 55.4% 37.8% 100%

total radiation

-h) 4T3 BT

Bulb: Halogen lamp

1 | 202223262526272629 | MMV MBWWN NN

e A

}iA% Specification : OSRAM HMI 2500 W/DXS

Hotline:400-6788-333

www.cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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Report No.  A2230517149101001E Page 5 of 14

5. WK% R TestResult(s)

W0 H PR T5 ¥ SR 2
Test Item Test method Test Result(s) | Conclusion
& 3T . JUEE S iy
Solar Radiation Test IEC60068-2-5:2018 Sa2 See Result Pass
7E Remark: &4%: i /L ER Pass :Meet the requirements;
ANE M AN 2 ER Fail: Does not meet the requirements;
[: ANid&FF3H05E 1: Not Apply to the judgment.
H A Visual inspection
LT R H e ER MR g R
Sample No. Criterion Test Result(s)
1. EHARAIARE AR AS B
AITE, BB R.
No cracking, deformation,
bubble phenomenon should be T
A2230517149101001-1~30 | found on samples’ surface(s) "
. i : PASS
by visual inspection.
2. GHEARIFAS]
No Loosening should be found
on structural parts.

7E Remark: &4%: i £ 223K Pass :Meet the requirements;
NGt AR 2 2SR Fail: Does not meet the requirements;
I: ANi&EH 3052 12 Not Apply to the judgment.

Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@t
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Bk B B Contact Resistance
FEmEms A 2 K 3 g3
Sample No. Criterion Result(s)
A2230517149101001- Fefh L FH <50mQ GiRey
1~30 Contact Resistance<<50mQ PASS
#a 4% H# FH Insulation Resistance
HRRS MR ER A AR g3
Sample No. Test Condition Criterion Result(s)
pin-pin ¢ 25 ¥ fH > 100MQ o
A2230517149101001-1~30 ) Insulation Resistance -
DC 500V 60s ~ 100MQ PASS
i B & Withstand voltage
FEmEms TR R Al & WA g3
Sample No. Test Condition Criterion Result(s)
pin-pin T 7 e
A2230517149101001- AC 1500V 60s No breakdown PASS
1~30 pin-case T g
AC 3000V 60s No breakdown PASS
VE: HEKIE R iRt
Note: The criterion was provided by the client.
E-mail:info@cti-cert.com  Complaint call:075 Complaint E-mail:complaint@cti-cert.com

Hotline:400-6788-333  www.cti-cert.com
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B H BH Contact Resistance
Bl B E A BB IH B
L Contact Resistance A Contact Resistance B
s, W A W5 W A W5
' (mQ) (mQ) (mQ) (mQ)
Before the test [ After the test | Before the test | After the test
A2230517149101001-1 19.82 28.94 1.38 4.43
A2230517149101001-2 8.54 7.57 1.09 1.20
A2230517149101001-3 15.42 18.18 7.31 5.94
A2230517149101001-4 12.80 15.89 2.82 2.33
A2230517149101001-5 19.83 19.67 2.48 2.39
A2230517149101001-6 27.09 30.81 0.79 1.05
A2230517149101001-7 8.46 3.92 10.29 8.87
A2230517149101001-8 13.34 23.51 1.44 1.32
A2230517149101001-9 19.63 15.32 0.90 1.26
A2230517149101001-10 18.99 24.53 3.24 3.78
A2230517149101001-11 13.67 44.33 8.67 20.63
A2230517149101001-12 17.72 16.13 1.03 8.52
A2230517149101001-13 16.33 24.89 0.78 5.00
A2230517149101001-14 16.25 12.85 4.00 4.13
A2230517149101001-15 26.87 47.50 3.89 2.29
A2230517149101001-16 1.67 0.85 9.85 9.14
A2230517149101001-17 15.27 30.03 3.83 4.24
A2230517149101001-18 12.70 15.62 1.89 5.26
A2230517149101001-19 16.25 17.73 20.13 29.48
A2230517149101001-20 19.02 29.23 3.71 5.43
A2230517149101001-21 11.33 28.80 1.36 17.34
A2230517149101001-22 1.57 8.69 7.57 7.29
A2230517149101001-23 18.63 8.95 1.86 13.76
A2230517149101001-24 19.22 17.81 1.11 1.55
A2230517149101001-25 11.24 3.85 4.05 3.40
A2230517149101001-26 19.19 27.02 2.16 7.10
A2230517149101001-27 24.53 29.56 1.32 0.96
A2230517149101001-28 4.67 2.16 2.00 1.64
A2230517149101001-29 17.77 31.35 2.42 2.95
A2230517149101001-30 17.31 30.89 1.00 2.67

g~ F
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#5 4% HFH Insulation Resistance
g A # % HIH B
Iy Insulation Resistance A Insulation Resistance B
e W A W5 W AT Wi =
' (MQ) (MQ) (MQ) (MQ)
Before the test | After the test | Before the test [ After the test
A2230517149101001-1 >5000 >5000 >5000 >5000
A2230517149101001-2 >5000 >5000 >5000 >5000
A2230517149101001-3 >5000 >5000 >5000 >5000
A2230517149101001-4 >5000 >5000 >5000 >5000
A2230517149101001-5 >5000 >5000 >5000 >5000
A2230517149101001-6 >5000 >5000 >5000 >5000
A2230517149101001-7 >5000 >5000 >5000 >5000
A2230517149101001-8 >5000 >5000 >5000 >5000
A2230517149101001-9 >5000 >5000 >5000 >5000
A2230517149101001-10 >5000 >5000 >5000 >5000
A2230517149101001-11 >5000 >5000 >5000 >5000
A2230517149101001-12 >5000 >5000 >5000 >5000
A2230517149101001-13 >5000 >5000 >5000 >5000
A2230517149101001-14 >5000 >5000 >5000 >5000
A2230517149101001-15 >5000 >5000 >5000 >5000
A2230517149101001-16 >5000 >5000 >5000 >5000
A2230517149101001-17 >5000 >5000 >5000 >5000
A2230517149101001-18 >5000 >5000 >5000 >5000
A2230517149101001-19 >5000 >5000 >5000 >5000
A2230517149101001-20 >5000 >5000 >5000 >5000
A2230517149101001-21 >5000 >5000 >5000 >5000
A2230517149101001-22 >5000 >5000 >5000 >5000
A2230517149101001-23 >5000 >5000 >5000 >5000
A2230517149101001-24 >5000 >5000 >5000 >5000
A2230517149101001-25 >5000 >5000 >5000 >5000
A2230517149101001-26 >5000 >5000 >5000 >5000
A2230517149101001-27 >5000 >5000 >5000 >5000
A2230517149101001-28 >5000 >5000 >5000 >5000
A2230517149101001-29 >5000 >5000 >5000 >5000
A2230517149101001-30 >5000 >5000 >5000 >5000

Hotline:400-6788-333

E-mail:info@cti-cert.com

381700  Complaint E-mail:com

Complaint call:0755-336

plaint@cti-cert.com
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it B & Withstand voltage

WA (pAd B s EBER I B B

Before the test Leakage Leakage Leakage Leakage

e (_:urr_ent Qurt_’ent _Current _Current
Sample No. pin-pin(a) pin-pin(b) pin-case(a) pin-case(b)

A2230517149101001-1 15 17 37 33
A2230517149101001-2 18 25 31 37
A2230517149101001-3 14 22 33 35
A2230517149101001-4 14 19 39 39
A2230517149101001-5 15 15 45 35
A2230517149101001-6 17 17 51 33
A2230517149101001-7 16 19 37 31
A2230517149101001-8 21 15 38 40
A2230517149101001-9 23 14 52 31
A2230517149101001-10 20 21 42 45
A2230517149101001-11 14 17 43 47
A2230517149101001-12 15 16 32 35
A2230517149101001-13 17 17 45 37
A2230517149101001-14 17 18 39 30
A2230517149101001-15 16 21 32 37
A2230517149101001-16 13 22 33 41
A2230517149101001-17 14 20 48 40
A2230517149101001-18 18 17 47 32
A2230517149101001-19 21 18 32 33
A2230517149101001-20 23 19 39 41
A2230517149101001-21 21 19 50 40
A2230517149101001-22 14 30 41 45
A2230517149101001-23 17 28 45 37
A2230517149101001-24 19 16 45 37
A2230517149101001-25 17 19 41 45
A2230517149101001-26 23 25 43 46
A2230517149101001-27 16 17 35 45
A2230517149101001-28 19 33 39 47
A2230517149101001-29 23 23 37 39
A2230517149101001-30 31 20 30 31

Hotline:400-6788-333

E-mail:info@cti-cert.com

33681700 Complaint E-mail:com

plaint@cti-cert.com
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it B & Withstand voltage

W5 (pAd B s EBER I B B

After the test Leakage Leakage Leakage Leakage

e (_:urr_ent Qurt_’ent _Current _Current
Sample No. pin-pin(a) pin-pin(b) pin-case(a) pin-case(b)

A2230517149101001-1 17 14 45 41
A2230517149101001-2 17 20 41 30
A2230517149101001-3 15 20 43 37
A2230517149101001-4 14 23 35 33
A2230517149101001-5 17 17 40 39
A2230517149101001-6 13 18 39 35
A2230517149101001-7 13 17 41 35
A2230517149101001-8 19 18 41 47
A2230517149101001-9 21 23 39 40
A2230517149101001-10 21 23 40 38
A2230517149101001-11 23 16 31 37
A2230517149101001-12 17 17 38 39
A2230517149101001-13 23 21 29 42
A2230517149101001-14 23 20 38 39
A2230517149101001-15 15 21 31 33
A2230517149101001-16 17 26 39 31
A2230517149101001-17 13 23 32 31
A2230517149101001-18 25 17 35 39
A2230517149101001-19 21 18 37 40
A2230517149101001-20 21 13 35 41
A2230517149101001-21 19 19 39 46
A2230517149101001-22 18 18 28 38
A2230517149101001-23 17 19 42 33
A2230517149101001-24 17 21 40 41
A2230517149101001-25 11 20 45 40
A2230517149101001-26 13 21 40 40
A2230517149101001-27 14 15 37 45
A2230517149101001-28 19 20 39 46
A2230517149101001-29 23 21 37 45
A2230517149101001-30 23 13 37 41

Hotline:400-6788-333 E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com

- J

T INWOYL


file:///C:/Documents%20and%20Settings/Administrator/Local%20Settings/Application%20Data/Youdao/Dict/Application/7.5.2.0/resultui/dict/
file:///C:/Documents%20and%20Settings/Administrator/Local%20Settings/Application%20Data/Youdao/Dict/Application/7.5.2.0/resultui/dict/

CTI £ 48 M
PR &
Test Report

s A2230517149101001E
Report No.  A2230517149101001E

MR Fr
Test Photo(s)

11T 14
Page 11 of 14

R B F Test set-up photo

TR i £%

Test Curve

Wim2

% °C
148 9684 120

L] * [~

#® ATemperature °C
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~a—

133 8731 1di—
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w4 823 nNR—
[ .-

89880 87 62—

LI N

g‘smgmo !_2;4032— f
el g E

NEN s

60708 3966 2437
L] * [~
46122 3013 34—
[ .-
31535 060 IR—
[ *
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B 14 304 L | L | L | L | L |

——

AHumidity %
NN Eumidy %
w Aitradiation  Wim2
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SR i 2% Typical Test Curve

3110203
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Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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W E A

Test Photo(s)

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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WA B A

Test Photo(s)

fiif B Withstand voltage (pin-case)

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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WA EEEME R

Sample Photo(s) after the test

119
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A2230517149101001-1~30

#F: A REEESS RAEIE, e, AR EES . AR E .
Remark: The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality controland product development etc.
P
Statement:
LA IR & TCft e NS, B & R B 48 5 080G

This report is considered invalid without approved signature, special seal and the seal on the

perforation;

2R EH AT IR Kbl FE SRR S S B E R SR, HE R RO B S £ T
CTI

AL S A

Company Name and Address shown on Report, the sample(s) and sample Information was/were
provided by the applicant who should be responsible for the authenticity which CT]
hasn’t verified;
B AR A 5 SR AN 32 U E i 47 Bt s
The result(s) shown in this report refer(s) only to the sample(s) tested,;
4RZ CTI-BFER, AMFHYEHI AR .
Without written approval of CT], this report can't be reproduced except in full;
5.AA IR & F RSN A ST AR E ER, IO,
In case of any discrepancy between the English version and Chinese version of the testing
reports(if generated), the Chinese version shall prevail.
ok T G x
*** End of Report ***

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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